INSTRUCTION MANUAL
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Before beginning assembly, please read these instructions thoroughly.
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@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.
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@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.
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*Specifications are subject to change without prior notice!
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fthic €% X %% / ITEMS REQUIRED FOR OPERATION

I TICBERTER FEATIIROBMBVICE. +HEBLTIEEW,
Tools required A CAUTION: Handle tools carefully!
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TOOLS INCLUDED TOOLS ACCESSORIES
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Hex wrenches Needle Nose Pliers nstant Slue
I ]
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@ 9 Scissors
No0.36219 / 36219P

SPHA7IyI—<—
SP KNIFE EDGE REAMER

& 5 ___ ()
B+FL>7F 5 ©
Cross Wrench

<1l il

Wsc222@) /sc223@)

W=y /\—
Wire Cutters

®

TIRMIAARET, BE#EET ~15mmD
NHIFHTEBITETY,

No need to pre-drilll Drills neat 1 ~ 15mm
holes directly!

S gt
Shock Wrench BAhyyY—+17
Sharp Hobby Knife @RT 1 DREITIE
RUA—RRA B
55 BRDBETY,
5 ICYESBIE |:| @For painting the body,
777 777777 ermmamn use polycarbonate
7 paints for models!
2 F v &)L 2 Y — R AR IR (77 O 7R) Radio transmitter with at least 2 channels for 2 servos. EETEEY—R - SEK - 7Y THAZ
@-DFYNCTIH2FvURIL2Y—IRD @ 7 ORDEUR WG, FOMICHEDSIE Suitable servos,receiver,Battery & electric speed controller
TARNPBETY, EESECLTIE W,
@ This kit requires a 2 channel radio @For more information on the transmitter, .
transmitter. kindly refer to the instruction manual of W H—R
the transmitter. Servo
—_————— N« ———————— =
— \ =3 o
| (=i VY 27 @550 TIVLAE-E-05E
I Transmitter VL 4 ksa031-06W for Brushless Motor

SERVO KS4031-06W

R246-8584 @550 MAX 21 mr;i/
Y1) AE=r—7)b 210mm
Silicone Sensor Cable 210mm

\{
Le Mans £—4—(F5%-304—>)
Le Mans motor (Brush.30turn)

I
|
|
I
‘ 37031 @11000 nr>z
‘ .
| -3 2408 Electric speed
‘o _ TFYVAE—5— 195T/2WDF 37051 @7480 controller
‘ LE MANS 2408 )b+ 2408 ESC(B0A/MAX 1355—>)
I Brushless Motor 19.5T LE MANS 240S ESC(60A/MAX 13.5T)
I
| .
59 —_— =R
! z:?gljerusieg)l\i/ﬁ)‘t:cl)r %3245 .§400 N
I 5 REAE—R/N\DR
| KA060-91W 75 E—42—H
BA7ZKESC 60A ST5%5 ==
! KYOSHO SPEED HOUSE KA060-91W u X1E4%«%
‘ 37021 @4400 Brushed WP ESC 60A S-plug Receiver
|
|

Battery Charger

No. 71322 @2750

SPEED HOUSE 7.2V 22HV Ni-MH /\w 7 1) —
SPEED HOUSE 7.2V 22HV Ni-MH Battery
No. 71324 @4950

SPEED HOUSE 7.2V 36HV Ni-MH /X7 1)—
SPEED HOUSE 7.2V 36HV Ni-MH Battery
No. GAB1202P  @12100

Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG)
GA-B-100C-6000-2S1P-HC-49-HV-LCG
No. GAB4201 @5280

Gens ace LiPo 4000 A kL— /w4 (45C/7.4V)
GA-B-45C-4000-2S1P-HardCase-8

@ ERETB/N\vT)—ITELT:
FREBEREEALTIEEL,
Use the charger that is
appropriate for your battery.
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Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.
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IRRLRNRNRY X Wrong

FvhCiE, BORINES EXAPIYEREDE A> TWET, SASICERERITRDH D XIOTHERL THSHEIITT
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This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step.

@/ |\ERR D B / OTHER HARDWARE

3x12mm E'X 3x12mm Y S ER 3mm Ty Iv—-Fvhk ESEEUVY 58mm E'OR—)L
Screw F/H Screw Washer - Nut E-ring Pillow Ball

@ ff 3mm Dmmm:# 3mm @Smm 5mm Om
12mm | | 12mm

_

i o

5x10mm X)L - X7 Y5
Metal Bushing - Ball Bearing

01

@t X DELE / SCREWS

EX FrvTER YIER TPEZX v hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

@(mam Fmm | i m




Screws / % J%am

1-E020 x8
E-Ring(E2.0)
EUVY

)

1-E030 x1
E-Ring(E3.0)
EUVY

1-E050 x1
E-Ring(E5.0)
EUVY

/N "
©
1-N2620 x8
Nut (M2.6x2.0)

Fuk

=\

3
1-N3024 x8
Nut (M3x2.4)

Fvb

H
1-N3033N x10
Nut (M3x3.3) Nylon

FokFaay

©H

1-N4032 x2
Nut (M4x3.2)
Fvb

SC216 x2
Slipper Pad
Y UBZASAVIN

SC217 x2
Diff Gasket & Screw Set
TIHR vy b

Rubber Parts / S5 /\—)\—

N\
BD
N

1-N4055N x6
Nut (M4x5.5) Nylon
FykFA4OY

1-N4056FN x1
Nut (M4x5.6) Flanged Nylon
FuhTIVY 4Oy

]
1-S53003 x6
Set Screw (M3x3)
tyhER

1]
1-S53006 x2

Set Screw (M3x6)
tyhbER

O [l

SC206@ x2
Set Screw (M5x5)
yhEX

“I‘\\I\\I\\I\I\I\\I\\I\\I\\IHI\IHIHIHIHIHI\I\I\

SCB004@ x2
Cap Screw (M2x10)
FrvTER

(' T
1-S22608 x14

Cap Screw (M2.6x8)
FryTER

1-822612 x6
Cap Screw (M2.6x12)
FryTER

1-S22616 x2
Cap Screw (M2.6x16)
FrvTER

(©

1-S32606H x5
Flat Head Screw (M2.6x6)
HIER(AN\YIR)

(©)

1-S33008H x21
Flat Head Screw (M3x8)
HIER (N\YIR)

(©)

1-S33012H x6
Flat Head Screw (M3x12)
HIER (N\YIR)

(©) o

1-S33015H x6
Flat Head Screw (M3x15)
HIEZX (A\YIR)

(©) |

1-S33018H x2
Flat Head Screw (M3x18)
HIEZ (A\YIR)

Oll

1-S13008H x7
Button Screw (Hex/M3x8)
REVER (NYIR)

() (o

1-S13015H x6
Button Screw (Hex/M3x15)
REVER (NWIR)

L

SCB004®
SCB005@) x7
SC2470@

Flange BH M3x10mm
TI7VIRIV/TPER

c=2

92643 x4
Snap Pin 4mm
AFvTEY

CEL

92638 x3
Snap Pin 6mm
AFvTEY

I

BRG003 x7
Shield Bearing (4x8x3)
= IVRRT) G

Ol

BRG001 x1
Shield Bearing (5x10x4)
I 2xaviAZ/)

Ol

BRG022 x4
Shield Bearing (6x10x3)
= IVRRT) g

Ol

BRGO14 x2
Shleld Bearing (10x15x4)
—IVRRT) 5

©I

ORGO3 x4
O-Ring (P3/Orange)
oUVy (PIALVY)

SC222R@ / SC223RO x5
Shock Gasket
SayIHR b

©1

ORGO3BK x4
O-Ring (P3/Black)
0Y>7 (P37ZvY)

Ol

$C228@ x2
0-Ring (SS048 4.8x1)
0-1)/4 (55048 4.8x1)

SCT001MB x2
Front Tire (Medium)
TAVRAY (3T4TL)

SCT002MB
Rear Tire (Medium / with Inner)

VYA (ETAT LAV T—1)




Metal Parts / X% )UI\—Y

SC222RE / SC223RM x4
Seal Cartridge
I=IVh—tUyY

O

SC222R© x2
Shock Case S
2avyr—2AS

(LI

SC222-01 x2
Front Shock Shaft
A=AV P2 AN

SC222-02 x2
Front Shock Spring
70vbravyRF) Y

$C225@ x1
Counter Pinion Gear
HhoVa—EZFoFv

O

SC223R@O x2
Shock Case M
2avyr—AM

(!

SC223-01 x2
Rear Shock Shaft
UAZENraZ VAN

SC223-02 x2
Rear Shock Spring
DRZEC Y N7

©

SC237 x1
Front Sus Joint
TOVMRYIA U

Ol

SC231@ x2
3x44mm Shaft
3x44mm v 7 b

SC235@ x1
Main Gear Shaft
A VFYIHT

SC206
Arm Shaft Block Set
T=Lyv7b70vItyh

O O

SC206@ x2
Pivot
ERyh

SC239B x1
Front Arm Shaft

7Y=L v Tk

Q)

SC225@ x1
Spur Gear Crip
AN=F¥9)vT

SC215 x2
Slipper Plate
VOUSTACIVES

SC228@ x
Diff Bevel Gea r26T
T 7 N)VF26T

SC228() x4
Diff Bevel Gear 10T
77 \NVF10T

C1T— I
SC228@ x2

Bevel Shaft

ANIVH T

orC— 1]

SC228@ /UM612@® x2
1.5x9 Pin

159

SC228@ x2
Waher (5x12x0.15)
74 —(5x12x0.15)

L]

SC231Q x2
Rear Sus Post S
Y HZRARS

| ——

SC235@ x1
Counter Gear Shaft
D2 S R 2 A

o

SC229@ x1
Final Pinion Gear
T7ATIVEZ AV FY

48

SC229@ x1
Counter Gear
hova—%v

SC230@ x1
Pinion Gear (31T)
EZFFv(31T)

28

©,

SC230Q x1
Pinion Gear (28T)
EZA7F (281)

| ]

SC2310@ x2
Rear Sus Post L
A ZRA L

Ol |

SC235@ x1
Spacer
AN—H—

[

SC226B@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

VWA

SC226B@ x1
Servo Saver Spring
HF—REe—\-2TV>5

SC234@ x2
Drive Washer
RSATTvv—

—

SC234Q x2
Screw Pin (2x11xM4)
ATV)2—E(2x11xM4)

amr_— |

SC236 x2
Up Right King pin
TYIIA M EFITEY

©( Jum

SC240 x8
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6ERY hR—)b

©)( Jmm

SC241 x4
5.8mmxM3 Pivot Ball
5.8mmxM3E Ry bR—Jb

B

SC242 x2
4.8mmxM2.6 Ball Nut
4.8mmxM2.6:R—)LFw b

-

UMB12@ x2
Diff Shaft
TIIRTH

W

SC235@ x1
Slipper Spring
AyN=2T)Y




Metal Parts / X% )UI\—Y

SC209 x1
Servo Saver Mount
=R ANk

Front Lower Arm
70YMa7FRT L

7

SC203 x2
Rear Sus Arm
Y R7—L

SC211 x1
Steering Knuckle Set = = Rear Shock Stay
ATV Fv oIy k VYavyRT—

SC205@ x1
Gear Box
FrRYIZ

SC248@ x1
ST Servo Plate
AT TG =RTL—h

SC212 x1
Gear Box Mount
FYRYVIRAT IV b

@l [l 5

SC247@ x2 SC2470® x2

DeckPost Washer DeckPost A @

FoRFANTY H—  FUFRAMA <:::> ©° <::><:)
©

SC213 x1pcs
SC208 x2 O Motor Plate
Front Shock Stay T—42—7L—+t
TAVhavIRT— SC247@® x2

DeckPost B
TUFRAB

SC205@ x1
Side Cover
YA RAN—

. ©® ooooco © 9 ©f
O O SC47® x2
S
U 2T L b RIAN=R by T Ty v—
U SC249 x1
o | \ | (IO OO Roll Bar (Toamahak)
SC250@ x1 SC2500 x1 AR
Front Body Post Ste_enng L|n!<age Rod N .
o FUIYS—IayR
TOVRRTARAR AT
(IO IO @ il @ g::ﬂ:mﬂﬂﬂﬂm
SC243® x2
Tie Rod M3x60mm SC232 x2 SC233 x2
240y K Swing Shaft Rear Wheel Axle
RAVGTv T b Y RA—=IVTI AV
(T (NI
SC2430 x2 SC201 x2 5
Tie Rod M3x30mm Main Chassis
HAOR AV oY—




Plastic Parts / 7S XF v I\—Y

SC248 @ x1
Upper Deck
TYIN=TyE

Driver Set (Tomahawk)
RZAN—tyh (FRFE—))

5.8mm Ball End
R=ILTVR58¢

SC247 x1

Parts Set for Upper Deck (Tomahawk)
TYN=TYEBN=Y 1y (FRK—7)

Ol
SC221 x1
Rear Roll Cage Set
Jya—br—otwy b

Ol

SC222-03B x2
Shock Plastic Parts Set
VNS IA AW

©)

Light Guard Set (Tomahawk)
A M—Feyh (bKR=7)

¢
P

[T |

SCB004 x1 jum) 111
Clear Body Set (Tomahawk)
JUTRT 1y (FREF—))

& © ©

N

SC226B x1
Servo Saver Set
P S ACE AT

SCWO017 x1

Light Bucket Set

FA My ey ‘
SCH008SC@® x2 SCH007SC@® x2
Rear Wheel Front Wheel
JYRA—=)b 7OV MRA—)b

SCW014 x1

Front Bumper
70V MAVIN—

am |

361050 x1 361050 x1
Antenna cap Antenna pipe
TTEvyT TYTFIAT

SC225@ x1 SC225( x1 SC225@ x1
Diff Case Cap Spur Gear 41T Spur Gear 38T
TIr—AFvy T AN=F41T AIN—=F+738T




OV v —
Chassis Front

1-N3024
Nut M3 @

y; LS13015H
9 BH M3x15mm

1-522616
CAP M2.6x16mm

1-522608 &
CAP M2.6x8mm -

1-S13015H
BH M3x15mm

QK

7 o
O SC221 I|I\II\I\II\I|\||I\II\I\I|\||\II\I||\I\I\III\II\II\II\I\II\II\II\III\I\H
Front 1-522616
<:| CAP M2.6x16mm
1-522608

CAP M2.6x8mm

H—Re A1\~
Servo Saver

1-522608
CAP M2.6x8mm




H—RtA/\—

—
(]
>
©

v
o
>
<
(<%

(%]

3

S

Servo Saver Mount

H—ReaN

92638

STEP2

R-Pin 6mm

BELKDEDDEYT

Check Move Free

) Qf%o.smm

STEP1

—\
)
)
~ A
W :
'
>

1-N4032
Nut M4




b5 0% %
Main Chassis

TEE
Down Face

N
RDORICTA > EEDEET
Line Up
@ J
L>=<3
() [@h.
J N
| =
1-533018H / §
: FH M3x18mm
%\ "\||||\||||||||||||||||\|||I\I|||||||||||||II\IIIIIIIIIIIIIIIIIIII
1-533018H
FH M3x18mm
N
KD AEEHEET
@) Line Up e)
| o &
"I|||||||||||||\||||\I|||||||||||||||\||||\|||||||||||
1-533015H x4 & s
FH M3x15mm
. /

Diff Gear

Gear Box

RIAN—IxETELPERT Y %15 CEHE.
AL—RICEZHEDDET,

I'hit with a driver lightly and make a bearing matched,
and makes sure whether you go around smoothly.

BRGO14
BB 10x15x4mm

BRGO14
BB 10x15x4mm

5C205 @

1-S13008H
BH M3x8mm

1-522608
CAP M2.6x8mm

10




7 B P g .
Rear Shock Stay = !
e SCB004 @ LI I AN
1.5mm Hex Y EER! AP M2xT0mm ] @O [TT]
Wrench Do not over tighten! = L
@m‘ ! { @
= ! —
@]
jam ! L
——
J
‘H|II\I||||||||||||||I\|||I\II||||||||||||||\||||\||||||||||||
1-S13015H < 1-S13008H
BH M3x15mm @ SCBOO4H “ BH M3x8mm
) L k//%
O —s
1-N3024
Nut M3
1-S13008H 1-S13015H
BH M3x8mm BH M3x15mm
Motor
o ; ) SC225
ZFENEFA Notlinclued & Z ©
37021 N
Le Mans 490 MOTOR (Brushed/30Turn) \\\\\
Le Mans 490t —%2—(75//30%2—>) NN 69:-118.3:1
SC230 © SC230 @
Motor Pinion Motor Pinion
31T 28T
SC225 @ SC225
Spur Gears Spur Gears
sC2250Q 41T
N J

HDRICEDEEY
Line Up
- J

[

1-S33008H
FH M3x8mm

1-553003
SS M3x3mm

5C221

Ol

BRGOO3
BB 4x8x3mm

ORGO03BK
92643
R-Pin 4mm

O-Ring P3 Black

11




DyYa—ivr—o
Rear Roll Cage

1-522612
CAP M2.6x12mm

T EEER!
Do not over tighten!

SC221

SC221

AR
Vo

1-522612
CAP M2.6x12mm

FYRYIZ
Gear Box

©H——-

1-N3033N
Nylon Nut M3

1-N3033N
Nylon Nut M3

FH M3x8mm
x5pcs

1-533008H % g

12




m Javbyayvy vvavy
Front Shock / Rear Shock

4 N\
[E] JOvboavy Uviavy
Front Shock Rear Shock
Omm
X2 pcs
#300cst
(25wt)
5C222-03BE
) N
SC222-02
S \§ J
m U R — L )
Rear Sus Arm

BRG022

BRG022
BB 6x10x3mm

B—0 [I—

SC234d

SC234@

13




U HRRR b
Rear Sus Post I

5C231@®

sc231@

5C231)

V.
: O% @\/\\zie

i 7
' \\/ n B NCHREABUET A

Hole has direction

sc231@
1-533008H

FH M3x8mm

1-S33015H
FH M3x15mm 1-S33008H
FH M3x8mm

ARAVTIvTh
Swing Shaft

1-S53003
SS M3x3mm

14




m Uvavy
Rear Shock

=
=

Do not over tighten!

HHIET

5C222-0386

©H

1-N3033N
Nylon Nut M3

aO—JbIN\—
Roll Bar

16

1-S33008H
FH M3x8mm

15



IOV Ma7YRT— L
Front Lower Arm

ATTIVTFHY IV

Steering Knuckle

7.5mm

1-N2620
Nut M2.6

|
Q
 §
7

16




m S S =D
Front Caster Lock

- N
[E] IS.Smm
i N\ Thread Lock
4 ) x |

m TYyIN— 21Oy R
Upper / Tie Rod
r LA43
( X2pcs
s
sc222-038H Q\
5243
A

m ZOVFAFH AR YaY
Front Suspension

WHTEER!
Do not over tighten!

17




-

1-533008H

FH M3x8mm

SCW014

70V M\ IN—
Front Bumper

ZarbargARY Y3y

Front Suspension

5C206 @)
SS M5x5mm

O [

22
23

18




Marking is on the left side

R—F TSR

sc247l

1-522608
CAP M2.6x8mm

) (I ——
1-553006
SS M3x6

©

=z

=

WmHTEFE!
Do not over tighten!

BEISE

1-522612
CAP M2.6x12mm

BERDOSISICEDEEY
— HI\II\|\II\III\I|\II\I\II\II\|I\III\IIHIII\II\II\II\I\

See hole direction

L

f

A

N0

ARTTIVTH—RTL—b

ST Servo Plate

ZFTYVGH—R

Steering Servo

19

/

.

1-553006
SS M3x6mm

5CB004 @

SCB005 @)

%@@@

=

Attention to the direction

Flange BH M3x10mm




7YIN—TvF p N
Upper Deck HDEICT—TTIEHET
See attached tape

124 )\ 7 1) — TR
Standard Sideway Battery Mount 5cB004 () @

(©)

1-533008H
FH M3x8mm

sc247[@

-

p
ATavmEEN YT —

(ERATEDRA/N YT =11 ZAW48 x L100 x H26mm)

Option Straight Battery Mount

(Max fit Battery Size W48 x L100 x H26mm)

§——1-S33008H

/Q § FH M3x8mm
="
5C248@ 1»S33008HQ - b @

FH M3x8mm >

D
sc2478 %%
)

of—3
i

1-N3033N

oy

Nylon Nut M3 &5 & 1.
OSRTE5I<BRICALET & v
L KYOSHO Logo This Side ! @ 5C46 x4pcs

Y RTFA4IIVE
Rear Body Mount

@

E “m%sﬁ ISVIH LA BEYET sl

Attention to the direction Flange Up
e

J
)
'

¢

Q-

ORGO3BK
O-Ring (P3/Black)




S{EH. AC— v kO—5— P
RX/ Speed Controller RD&LSIc 7> THEBLES, [2) @
An antenna s let through as shown Y

A in the figure.

= —
J/j// M
iy,
Ve, /
iy ///i///// //
AW/ /

iy

0
—_
O ESCERWMTI iz, AR R DAIE
ICEDEET

Mounting point line up ESCAs
shown in the figure

SENSOR

1-S53003
SS M3x3mm

Double-sided Tape

Double-sided Tape

AF7Ivayvk
Steering Rod
sco6ll |
Al -
—— 1-532606H
@ B _ SC226M FH M2 6x6mm \
& A\ SANWA . JR
I KO
 sc226B sc226
& (O)~ Hirec C@
SC2261A 5C242
(:) &)™ FUTABA
\_ J

21




30 AF7TV>7ay kR
Steering Rod

XKIENEEA
*NOT INCLUDED

N
RTTVTH—ROZ1— IV EREL Y —RMIBORY TH—RR—VEBHITE T,
Make sure Steering servo is in neutral position before installing servo hom.

>/
/

_— - [ E\j/‘
w,bw

A0\

C ROBICERESRT T Oy FORSHHELET,
. Adjusted steering rod as shown in the figure
A J

"A—=IVTH—IV
Wheel Decal

SCH007SC @

7

N

@

SCH0075C (9

22




32 [EAtN

SCT002MB @

SCH008SC

SCT002MB (D)

ALY RA—IV
Tire / Wheel

BRG003
BB 4x8x3mm

<
) <@> Bﬂ
J
2 PN by
G 1-N4055N
Nylon Nut M4

23




3 4 RTa
Body
Q BERIIC. A TP L THEES.

Before painting, use a neutral detergent
to remove any oil residues and dirt.

@ EHF/Ny T —IERS
SEICLTLIZE W,
Refer to the pictures on the
box for the color scheme.

O 2E%. RFREOREL=—)L
V—RhZEEFENLTHEL,
After painting, remove the
protective film from the
body shell.

@O AF VI T=TERDELSICRBICEEVE T,

Spray masking tape inside.

5cB004 @)
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Paint / Decal
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FSA1\—
Driver

SC243

SCB005®

HYhLET,

—Z2—1—FHl

€

INyT =,

Flange BH M3x10mm

Cut for battery and motor wire

R-Pin 4mm

92643

€
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O
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-
>
o
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E
Wm
XX
Y8
o
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K =
o 2
N 8
e
iz &
13
_u_“M
28
28
w8
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=
[
3
c
Qo
ol
o

T3 4iE
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i

-

X 2pcs
scwo17-02ll @ N
AN\

SCW017-01

© [ T

1-S22608
CAP M2.6x8mm

1-S33012H
FH M3x12mm

scBoo4Ml

(o

scB004 @
Flange BH M3x10mm

(@

{

(@

@

AR MFTA!
Attention to the direction

*

AFEA 73> SCW018 LED

SNy MR g
TZIT65MmMODVERITE S,

6.5mm hole making for 1-533012H
Option SCWO018 LED FH M3x12mm

Light Bulb Set (Not Inclued)

——1-533012H
(@ FH M3x12mm

\

RT3 mmDIR
ERITETS

3mm hole making

|

SCB004-01

1-S33012H
E FH M3x12mm
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4#2E / EXPLODED VIEW

*NOT INCLUDED

——36105@
LA43
5C242
ﬂ@ sc206@ 5206@ f" sc226\
g /scz4o /\ 36105
sc243@ <>

\fF B @ ‘"‘“ 1-532606H

o 1-553003
75@06@
R(sc20s@) 1-513015H
LA43 .
N . \‘ ] 2398 NOTINCLUDED  scBoo4 @
N R 52005 @ S e |
| | 1-N3033N —
R(sc207®) @ = ) 5¢222-038H] o 1-522612 1-522612 )
See P31 Msc07@ 2240 / N ) N
: SC241 1-N3024 ' E sceoslll 5=
1—N;6;7 &1
BRG003 1-N3024 ‘\'\‘I"‘
‘ .,

RN 1-N4055N
L Hel 2]
R(sc204®)

<
S
.la‘ll" 1-553006

52310
/‘g sc243@®

SC247

g/ g /
i Jw

502470

1-N4055N

sc247 @

BRGOO3
— sce7H

=

—sc231@

1-N3033N~__

sc226i 1-N3033N

N:O (b}
sc226i
S

—5c250@®

=\ 16 ©
See P31 1522616

SCWO014

scBo04 @
scBo0s @

sc222-03H E ?
NN

sc222-038 @
1:522612_

N
—

SC242 %%
& @ T=—1E050 . §17513008H
° (S LA43 sc43(® LA43 é ’ : N30él %%
2 . | e 1-533018H—— ; )
4&- )2)))))) E— ))))))))) - 1-522612
- & 5 See P31
1-553003
1-S33018H/ E g g E AN \ ST,
/ See P.31
1-533015H 52300/ ® @ t:‘:\}/
sca 1-533008H /// T
AN 1-533008H @ = BRGOO3

1-N3024_X

\
SC234 o.
\

= <
A 1-N2620
5c2268 @
)

=

1-N4032*

1-N3033N

BRGO022 < W
SN

P ‘
1-513008H \ W N\
SUECOS

SC221

*NOT INCLUDED

1-522608
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4% / EXPLODED VIEW

scwo17-02l
———SCW017-01

e
0% _Ne

scwo17-01H
cwo17-02E1
scwo17-02B A\ D
0\ - .
\ \ R

SCBO0S G\ y

scBoo4M

—scBoo4B
pS

Bt

scB004 @

1-533012H E

&
’ 5c229®
o s28@®

"\@ ume12(®

sc228 @

1-532606H

5 \ $C229 sc235@
sC215 e \ ]
@w @1 N4056FN

sc216  (~

Z— 1-533008H

~
HOKICEDEET
Line Up

1—E030\% @ @

BRG003
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Front SC222R

‘477"757]«7/ R
5C222-02
C

Rear SC223R

( I

sctoo2mB (®

D)

[0

C—sr@
t!?) ——SC222R(D

$C222-01 /

—sC2Rr@
> 1-£020
) —— 220388
= 1-6020
—— sc222-03H @
) ORGO3
(‘% sc222-038[

@— sc222-038H

@

sc222-033E1

——5C223R@
////
& 1-E020
——sc222-0381
& 1-E020
@ ——sc222-038M
(=)——0RrG03

©7SC223R@
=

]

%75&227035

b — soR@

SC223-01

@ —sc222-03Md
)
—sc222-03B

sc2250@

] 69:1

SC23OQ . 5@
Motor Pinion Sour Gears
31T Gear p

38T

SC2300®
Motor Pinion gCZZé‘D
28T Gear pur Gears

8.3: 1

an
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Tomahawk Parts List

36105

0

© x3pcs O x3pcs

[ x10pcs
SS M3x3mm

VI x10pcs
SS M3x6mm

@ x10pcs

E2 Clip

x10pcs

E3C

i ) x10pcs

lip E5 Clip

x10pcs

Nut M2.6

H x10pcs

Nut M3

e

Nylon Nut M3

N\
‘) H x10pcs
7

Nut M4

s || © =
Nylon Nut M4 Flanged Nylon Nut M4

92638

R-Pin 6mm

1-513008H ] 1-S13015H |
@ GMMMHMM x10pcs @ x10pcs

BH M3x8mm BH M3x15mm

@:==2ls

R-Pin 4mm

ﬂ@]ﬂ]ﬂﬂ]ﬂ]ﬂ]{ﬂﬂ]ﬂ[ﬂﬂﬂ[ﬂ x5pcs x5pcs

1-522608 ] 1-522612 ] 1522616 |
¥5pcs

CAP M2.6x8mm CAP M2.6x12mm CAP M2.6x16mm
1-S33008H
x10pcs x10pcs x10pcs x10pcs
(©) | m ()| mmm || () | ommmm
FH M2.6x6mm FH M3x8mm FH M3x12mm FH M3x15mm

ORGO03BK

w || O | Ol
Xx1upcs X1upcs
() | mmmmmm F i
FH M3x18mm 0-Ring P3 Orange 0-Ring P3 Black
BRG001 BRG003 j§ BRG014 BRG022
BB 5x10x4mm x4pcs | | BB 4x8x3mm xdpcs | | BB 10x15x4mm x2pcs | | BB 6x10x3mm x2pcs
% FOR JAPANESE MARKET ONLY.
e M ()
36105 2.4GHz Antenna Pipe 24GHz 771\ T 275
1-S53003  Set Screw (M3x3/10pcs) Ly MERM3X3/10A) 220
1-553006  Set Screw (M3x6/10pcs) £y RERM3X6/10A) 220
1-E020 E-Ring (E2.0/10pcs) B4 (E20/10A) 165
1-E030 E-Ring (E3.0/10pcs) >4 (E3.0/10A) 165
1-E050 E-Ring (E5.0/10pcs) £/ (E5.0/10A) 165
1-N2620  Nut (M2.6x2.0110pcs) F M M26x2.0/10A) 220
1-N3024  Nut (M3x2.4/10pcs) FuMM3x24/10A) 1-N3024 220
1-N3033N  Nut (M3x3.3) Nylon (5pcs) FyMM333) FAO 5A) 220
1-N4032 Nut (M4x3.2/10pcs) Fv MM4x3.2/10A) 1-N4032 220
1-N4055N  Nut (M4x5.5) Nylon (5pcs) FvMM4x5.5 710> (5A) 220
1-N4056FN  Nut (M4x5.6) Flanged Nylon (5pcs) FvMMAX56) 77T FAOV(5A) 220
92638 Snap Pin (10Pcs) ZFVTE(0A) 220
92643 Snap Pin (4mm/10Pcs) Ay TE(Amm/10PA) 220
1-S13008H  Button Screw (Hex/M3x8/10pcs) RV ER(M3XS) ANV Z/10A) 330
1-813015H  Button Screw (Hex/M3x15/10pcs) TJ"\"?‘/IC:Z(MSM 5(N\YIZ/N0A) 330
1-822608  Cap Screw (M2.6x8/5pcs) FrvTER(M26x8/5A) 220
1-822612  Cap Screw (M2.6x12/5pcs) FrvTEAM26x12/50) 220
1-822616  Cap Screw (M2.6x16/5pcs) FryTER(M26x16/5A) 220
1-832606H  Flat Head Screw (M2.6x6/10pcs) HIER(M26x6)( NV Z/10A) 330
1-S33008H  Flat Head Screw (Hex/M3x8/10pcs) HSEZ(M3X8)(N\ w7 R/10A) 330
1-S33012H  Flat Head Screw (Hex/M3x12/10pcs) HZEAM3IXI2)(N\YZR/10A) 330
1-S33015H  Flat Head Screw (Hex/M3x15/10pcs) HZER(M3X15)(N\YZR/10A) 330
1-S33018H  Flat Head Screw (Hex/M3x18/10pcs) HIEAM3XI8)(N\ 7 Z/10A) 330
ORG03  O-Ring (P3/Orange) 10Pcs 0UV5P3FL YY) 10A 220
ORGO3BK  O-Ring (P3/Black) 10Pcs 0U>J(P3/75y 7)10A 220
BRGO01 Shield Bearing (5x10x4) 4Pcs Z=IVRNT) 7 (5x10x4)4 A 1100
BRG003  Shield Bearing (4x8x3) 4Pcs = IURNT 5 (4x8x3)4 A 1100
BRG014  Shield Bearing (10x15x4) 2Pcs =)V RAT>5(10x15%4) 2 1320
BRG022 Shield Bearing (6x10x3) 2Pcs J=IVRNT1)5(6x10x3)2A 1100
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©
@©©o@©@

SC201
SC203
SC204
SC205
SC206
SC207
SC208
SC209
SC210
SC211
§C212
SC213

Main Chassis (Scorpion 2014)
Rear Sus Arm (Scorpion 2014)
Front Lower Arm (Scorpion 2014)
Gear Box (Scorpion 2014)

Arm Shaft Block Set (Scorpion 2014)
Steering Knuckle Set (Scorpion 2014)

Front Shock Stay (Scorpion 2014)
Servo Saver Mount (Scorpion 2014)
Rear Sus Plate (Scorpion 2014)
Rear Shock Stay (Scorpion 2014)
Gear Box Mount (Scorpion 2014)
Motor Plate (Scorpion 2014)

A VYvY—(RAO—EF2014)
DY R7—L(RI—EA 2014)

K et
2200
2640

707 A7 AT =L (R4 2014) 1980

FYRvIZ(Ra—EF> 2014)

2640

T7—Lyv7h70y7Ey b (RI-EF 2014) 1650
ATV Iy M (R2—EF 2014) 880
70YbyavIAT— (R 2014) 440
H—ReAN=I TV RI-EF 2014) 385

VA RTL—MRI—-EF2014)

660

¥yavyART—(RI—-EF> 2014) 440
FYRYIARVYMNAI-EF2014) 550

E-2-TL—hRO-EFV2014)

440




Tomahawk Parts List

SC215 SC216 SC217

O O
x2pcs
O O

D]mmﬂmmun FH M2.6x6mm xdpcs

Q ]

S
$C222-01 x2pcs 7

SC222-02 x2pcs (d]
Ol D | o
0O-Ring P3 Red x2pcs E-Ring 2mm x6pcs CAP M2.6x8mm x2pcs

(O X2pcs
X2pcs

SC222-03B

CAP M2.6x8mm x2pcs

Y M ()
SC215 Slipper Plate (2pcs/Scorpion 2014) R)yIN=TL—FQAAD—EF>2014) 220
SC216 Slipper Pad (2pcs/Scorpion 2014) AwIN=\y R QA/AO—EF>2014) 165
SC217 Diff Gasket & Screw Set (Scorpion 2014)  F7ARTw My M (RO—EF> 2014) 165
SC221 Rear Roll Cage Set (Scorpion 2014) JYO—)Vr—I%y b (RO—EA> 2014) 440
SC222R  Front Shock Set (Red/Tomahawk) 708yt MLy RIAD—E4 2014) 2200
SC222-01  Front Shock Shaft (2pcs/Scorpion 2014) 70V b/3v72+ 7~ QAMAT—EF 2014) 440
SC222-02  Front Shock Spring (2pcs/Scorpion 2014) 7OY/3v92 7)) QANAI~EAY 2014) 220

SC222-03B Shock Plastic Parts Set (Scorpion 2014) 3w/ 7Z/\—Y M (RO—E4>2014) 550

% FOR JAPANESE MARKET ONLY.

SC223R

7
$C223-01 x2
$C223-02 x2pcs xepes (d]

2 Ol

E-Ring 2mm x6pcs 0O-Ring P3 Red x2pcs

(c) O x2pcs
— WAL (L )
(a] (b) BH M4.0x35mm x1pcs
& ©h Ok
E5 Clip x1pcs Nut M4 x1pcs Nylon Nut M4 x1pcs

m
SS M3x3mm
xdpcs

© x2pcs @ x2pcs

@ I | EM

X2pes Xx2pcs

e il ()
SC223R  Rear Shock Set (Red/Tomahawk) Yvy3v7tyh (Ly F/ER—)) 2420
SC223-01  Rear Shock Shaft (2pcs/Scorpion 2014) UVavy v 7 QNAD—EF>2014) 440
SC223-02  Rear Shock Spring (2pcs/Scorpion 2014)  1)¥3v X749 QA/ZAD—E4> 2014) 220
SC225 Spur Gear Set (Scorpion 2014) AN=F 2y (RI—-EF> 2014) 440
SC226B Servo Saver Set (Scorpion 2014) Y= AN~y (RO—EF> 2014) 660
SCW014  Front Bumper (Small Type/Scorpion 2014) 70V \V/\= (RE=IVAAT/AD~EFV 2014) 275
SC228 Diff.Inner Parts Set (Scorpion 2014) T4V F—=I\=Y v (RI—EF> 2014) 990
SC229 Gear Set (Scorpion 2014) Frtyb(RO—E4>2014) 880
SC230 Pinion Gear Set (Scorpion 2014) EZAVF vy (RO—-E4> 2014) 330
SC231 Rear Sus Post set (Scorpion 2014) )Y HRRR My M (RO—EA 2014) 1100
SC232 Swing Shaft (2pcs/Scorpion 2014) AT %7 M QNAOD—EF 2014) 660
SC233 Rear Wheel Axle (2pcs/Scorpion 2014) Y RA=IVT7IZIV QA/AD—EF> 2014) 660
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Tomahawk Parts List

P ews || —= o0 [
(b) (C) d)

x2pcs ‘

SC239B

T -

O Jum

Pivot Ball 5.8xM2.6x11.5mm
x4pcs

©)(um
Pivot Ball 5.8M3x12.5mm
x8pcs

Ball Nut 4.8xM2.6mm
X2pcs

SC243

JLuununuon
a)

o () X2pcs

(@ x2pcs

SC246

O |

SC247

©I @9
©® x2pcs @ x2pes

X1 ©I
® x2pcs @) x2pcs

(e @ xdpcs

Flange BH M3x10mm

omm x4pcs ©H xdpes G=Z X2pcs

SS M3x6mm M3 Nylon Nut R-Pin 4mm

©@Dm xdpes @ mmmmm x2pcs @ x2pcs O (ummmm x2pcs @ ) x2pes
FHM3x8mm  FH M3x18mm Cap M2.6x8mm  BH M3x15mm P3 O-ring Black
SC248

e M ()
SC234 Drive Washer Set (2pcs/Scorpion 2014) K547 7v¥v—ty b QAMAD—EF> 2014) 605
SC235 Gear Shaft Set (Scorpion 2014) Frov7 by (RO-EFY 2014) 770
SC236 Up Right King pin (2pcs/Scorpion 2014) 7754 b5 €Y QAAT—EFY 2014) 825
SC237 Front Sus Joint (Scorpion 2014) TOVMRYaA VM ARO-EFY 2014) 330
SC238B  Dust boot (2pcs/Scorpion 2014) AANT =Y QNAT—EF 2014) 220
SC239B  FrontArm Shaft (Scorpion 2014) TOVNT=LI%7MNAI-EF2014) 550
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) 58mmxM26E Ry MR—)L BA/AI—E7> 2014) 330
SC241 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)  58mmxM3ERy bR—JL 4AJAD—EF> 2014) 220
SC242 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014) - 48mmxM26R—bFy k QA/AI—EF> 2014) 275
SC243 Tie-Rod Set (Scorpion 2014) 40y Ry b (RO—EF> 2014) 495
SC246 Battery Strap (16X200mm) Ny 71 —=ZRZv 7 (16X200mm) 660
SC247 Parts Set for Upper Deck (Tomahawk) TyR=FyEEI=Yty b (FR—7) 2200
SC248 Upper Deck Set (Tomahawk) TYN=TyFy b (FRE—7) 1760

34

SC249 SC250

k] ]
o

[b]

SCB004

Light Bucket Set

= (&) mmmm x6pcs
FH M3x12mm
TOMAHAWH _- TOMAHAWH
TOMAHAWH TOMAHAWH
D . LE = © [Jmm x4pcs
E 203 - o 0 -203 Cap M2.6x8mm
'i§ G L [g iene)
& © [ @) x2pCs
Cap M2x10mm
M M
2 M \ (o @ x4pcs
: Flange BH M3x10mm
SCB005
@)
= ) ( (jumiw @ xtpes
= Flange BH M3x10mm
S )

FH M3x8mm x2pcs

Light Bucket Set FH M3x8mm x2pcs

Y M ()
SC249 Roll Bar (Toamahak) a—=)b\= (b K=79) 770
SC250 Front Body Post set (Tomahawk) OV MRTARAM Y (FRE—Y) 385
SCBO04  Clear Body Set (Tomahawk) T RTA M (FRE—Y) 3740
SCB005  Driver Set (Tomahawk) A AN 4 ) 990
SCWO014  Front Bumper (Small Type/Scorpion 2014) 70 MAVI\=(RE=)VAAF/A2~EH 2014) 275
SCW017  Light Bucket Set (2pcs/Scorpion 2014) ANy My QVAD—EF 2014) 1760

% FOR JAPANESE MARKET ONLY.



Tomahawk Parts List

SCHO007SC (satin Chrome)

S

= 5
® x2pcs
© x2pcs
Y B )

SCHO07SC  Front Wheel (Satin Chrome/2pcs/Tomahawk) 70> M —IU{#7>70—LAyFNIRE~7) 1100
SCHO008SC  Rear Wheel (Satin Chrome/2pcs/Tomahawk) ) ¥ 54— U 7>70—LAvEAA/MRE—Y) 1100
SCT001MB  Front Tire (Medium/2pcs/Scorpion 2014) TOYMAY (ETATLRNAI-EF 2014) 880
SCT002MB  Rear Tire (Medium/2pcsfwith Inner/Scorpion 2014) Y241 (3747 L2NA V=R 1-E4> 2014) 1430
LA43 5.8mm Ball End (12pcs) A=IVIVF58¢(12M) 330
UMBT2  Diff Shaft (2pcs/ULTIMA SC) F7947F QAJULTIMASO) 770

Tomahawk Option Parts List

SCH001CM / BK/SC SCH002CM / BK/ SC

== CM (Shiny Chrome) CM (Shiny Chrome)
N BK (Black) BK (Black)
SC (Satin Chrome) A SC (Satin Chrome)

x2pcs

SCHO003BK/SC/Y SCH004BK/SC/Y

BK (Black) BK (Black)
SC (Satin Chrome) SC (Satin Chrome)
Y (Yellow) Y (Yellow)

SCH006W /BK /SC

W (White) W (White)
BK (Black) BK (Black)
SC (Satin Chrome) SC (Satin Chrome)
x2pcs
For 2.2inch Rear Tire
Need SCW020

S

S (Soft)
M (Medium)

SCT001SB / MB SCT002SB (Soft)
= 5 < n 1\\

® x2pcs
SCTO03H/MB /S
H (Hard)
M (Medium)
S (Soft)
@ @
Y Ml ()

SCHO001CM  Front Wheel (Shiny Chrome/2pcs/Scorpion 2014) 700/ bRA—)b (0~ LAYF2NAT—EA 2014) 1320
SCHO01BK  Front Wheel (Black/2pcs/Scorpion 2014) 70V MRA—)L(TZY 7R ANAI—EAY 2014) 770
SCHO001SC  Front Wheel (Satin Chrome/2pcs/Scorpion 2014) 70 MiA—Jb (i 7>/70—LAvFHINAT-E4 2014) 1100
SCH002CM  Rear Wheel (Shiny Chrome/2pcs/Scorpion 2014) 1J¥77RkA — )b (90—LAy+2AAI—EF> 2014) 1320
SCHO002BK  Rear Wheel (Black/2pcs/Scorpion 2014) VY RA—=IV(TZvIRNAD—EX> 2014) 770
SCH002SC  Rear Wheel (Satin Chromef2pcs/Scorpion 2014) v =)L (7>/0—LAvHNAT-EF 2014) 1100
SCHO03BK ~ Front Wheel (Black/2pcs/BEETLE 2014) 70V MRA—IV(TZv72A\/E—MV2014) 770
SCHO003SC  Front Wheel (Satin Chrome/2pcs/BEETLE 2014) - 70/ MR —IL (7 70—LAYFAE—MY 2014) 1100
SCHO03Y  Front Wheel (Yellow/2pcs/BEETLE2014) 7OV MRA—)b(AIO—RA/E—ML2014) 770
SCHO04BK  Rear Wheel (Black/2pcs/BEETLE 2014) VY RA—IV (TS9N E—V2014) 770
SCHO004SC  Rear Wheel (Satin Chrome/2pcs/BEETLE 2014) )7 A =)L (4770~ LoAyF2A/E—Mb 2014) 1100
SCH004Y  Rear Wheel (Yellow/2pcs/BEETLE 2014)  J7RA— )L (A TO—/2A/E—F) 2014) 770
SCHO05W 2.2 Front Wheel (2pcs/White/Scorpion 2014) 224 7F8 707 M=V QAETAMNAI-EF 2014) 880
SCHO05BK 2.2 Front Wheel (2pcs/Black/Scorpion 2014) 224 V#8707 M —IV QN7 7y2/A1-E47 2014 880
SCHO005SC 2.2 Front Wheel (2pes/Satin Chrome/Scorpion 2014) - 224>/F8 70 M =Ib QA7 /7A-Lxy#AI-E4Y 2014) 1320
SCHO06W 2.2 Rear Wheel (2pcs/White/Scorpion 2014) 224 VF B kA=) QAKTIA MAI-E4 2014) 880
SCHO06BK 2.2 Rear Wheel (2pcs/Black/Scorpion 2014) 224 VFB VYA~V QN7 Z971A0~EF 2014) 880
SCHO06SC 2.2 Rear Wheel (2pcs/Satin Chrome/Scorpion 2014) - 224FB A=V QA 7/70-LAY+AI-EFY 2014) 1320

SCHOO7W  Front Wheel (White/2pcs/Tomahawk) TV MRA—=IV (R4 M2 IR F—2) 770
SCH008W  Rear Wheel (White/2pcs/Tomahawk) DY RA—=IV(RIAMAINF—Y) 770
SCT001SB  Front Tire (Soft/2pcs/Scorpion 2014) TOVIAY(JTMINAT—EA 2014) 715

SCT001MB  Front Tire (Medium/2pcs/Scorpion 2014) TOY AT (STATLNAD—EF 2014) 880
SCT002SB  Rear Tire (Soft/2pcsfwith Inner/Scorpion 2014) )24+ (Y 7NN/ Y —3/AJ—E4> 2014) 1430

SCTO03H  Front Tire Hard/2WD/2.2inch TOY A IN—=R2WD2214 >V F 1430
SCTO003MB  Front Tire Medium/2WD/2.2inch TOYNAY ZTATL2WD224VF 1430
SCT003S  Front Tire Soft’2WD/2.2inch TOVRAY T NWD224 >V F 1870

% FOR JAPANESE MARKET ONLY.
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Tomahawk Option Parts List
SCWO001

SCW015 SCWO016

x2pcs HD7075

SCW002 SCW003

B For HG Shock B
X2pcs Nut M3 x2pcs ) Nut M3 x2pcs
x2pcs =

H BﬂN (M3 2 BH M3x8mm x6pcs  FH M3x10mm x2pcs
Nylon NUt M3 XZpCS yon u X pCS "HHHHHHHHHHHHHHHHHHHHHHHH Bﬂ
L 0 BH M3x25mm x1pcs Nylon Nut M3 x3pcs
CAP M2.6x8mm x2pcs CAP M2.6x8mm x2pcs

(o [ (oo (mmm

BH M3x15mm x2pcs CAP M2.6x12mm x2pcs | | BH M3xi8mm x2pes CAP M2.6x12mm x2pcs SCW018

Light Bucket Set FH M3x8mm x2pcs

[

FH M3x15mm x4pcs FH M3x8mm x4pcs FH M3x15mm x4pcs SCWO020

White LED

SCWO006 SCWO007 =\ ikii;CQCHoos

For HG Shock

(unm ©f (o ©Hf
BH M3x8mm x3pcs Nut M3 x2pcs BH M3x8mm x3pcs Nut M3 x2pcs
(umnnm ©d (e 3]
BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs SCWO022
SCWO008 SCW009 SCWo010 Long WIB Rear Plate Set
6061T6 6061T6
(©)mm x9pcs () |mmmmm x4pcs  (um x2pcs
X2pcs FH M3x8mm FH M3x15mm BH M3x5mm
b | [ "\|||I\||||||||||||||||\|||||||||||||||||||||\|||||||| ﬂﬂﬂﬂm SCW023 SCW028
FH M3x8mm FHM3x12mm FH M3x15mm FH M3x15mm xdocs SS M5x5mm x2pcs
Xx5pcs X2pcs x4pcs p For SCT002 Vetal

HG Shock
Need

SCW003 / SC251
SCW007 / SC252

Y M ()
SCW001 Hard Main Chassis Rail (7075/Scorpion 2014)  /\—FXA>3v3—L =)V (7075/A1—E4> 2014) 6600
SCW002  Carbon Front Shock Stay (2pcs/Scorpion 2014) A—HR>Y 70V /3997~ QANAI-EFY 2014) 1320

—
SCWO03  Catton FontShock Sty (HG Shock2pesSoomion201d)  HGY20/98A—1 703937~ INRI-CH 2014 1540 o R
SON00E o S Savﬂr Mot (Spcorpig;] o0t 4)) G A R (R 2018) 5280 SCWO15  LightBucke! Compatble RollCage Set(Sooqion2014) 5 b/ 4y NHRSTI— b~y (RI—-E4 2014 330
SCW005  Carbon Rear Sus Plate (Scomion 2014)  i—RU7H R 7L—k (RI—EF> 2014) 2750 SCWO16  HG Wing Stay Set (Scorpion 2014) B2 TATA RI—EAY 2014) 38
SCW006  Carbon Rear Shock Stay (Scorpion 2014)  H—HR/U7YavyA7—(AI—KE4> 2014) 1430 SCWo17 Light Qucket Set (2pcs/chrp|on 2014) 7/“: / \’7”{ I~JG“7 FQA Z]_nt?—/ 2014) 1760
SCW007  Carbon Rear Shock Stay (HG ShockScomion 2014)  HG/2 7B~ /UT Y537~ (R—E 4 014) 1650 SCW018  LED Light Bulb Set (Scorpion 2014) LEDSAF/UVT vk (RI—EA2/2014) 1320
SCW008  Carbon Gear Box Mount (Scorpion 2014)  H— Ry 7Ry AI ™Yk (RO—E4> 2014) 2420 SCW020  Hex Drive Washer Set (2pcs/Scorpion 2014)  HEX F5 771‘/‘/#-@7 FOANAI-EAY 2Q14) 880
SCW009  CNCAM Shaft Block (2pcs/Scomion 2014)  INGP—Ls/7 M09 QAVAI—E4 2014) 1870 SCW022  Long W/B Rear Plate Set (273mm/Carbon) - 07 i~ h~=2U77L =ty b Qr3mm/A—£2) 6380
SCWO10  CNC Front CasterLock Set (ZpcsScomion 2014)  CNCTI/ MRS~y NANAT—E4Y 2014) 2970 SCW023  Mold Inner Sponge (Hard/Scorpion 2014) - E—Jb*4>/ 2/ (N—F/RI—-£4~ 2014) 990
SCWO11GM  ONC Motor Plate (GunmelaliScoion 2014)  (NCE—3—7L— (> X4/2a—E4> 2014) 2200 SCW024  Carbon Upper Deck (Tomahawk) A=BLTIIT % 4620
SCWO12  Universal Swing Shatt (2pcs/Scorpion 2014) 1=/ \—H1VAA>/55 7k OMAI—EA> 2014) 3300 SCW025  Carbon ST Servo Plate (Tomahawk) e A 200
SCWO13  HG Shock Set (4pcs/Scorpion 2014) AT-EAHGY a1k GNAI—E4Y 2014) 8580 SCW028  Metal Servo Saver (Scorpion) HR A= (RA-EA) 3080
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Tomahawk Option Parts List

SCW029 SCW030

Hard Anodized

2]

707576 Hard
Anodized

Long W/B

©(m ( x2pcs  (©))mmm FH M3x12mm  x4pcs

FAT202S / SS

FAT202S  Soft
FAT202SS Super Soft

® x2pcs

2.2inch
VY RAY QAA > F—)
Rear Tire (2pcs/with Inner)

LA43R/H

R (Red)
H (Hard)

Hard Type
Only Fit 28T and 31T only
i
Steel Pinion Gear SS M3x3mm
PNGS4828 28T 1/48 Pintch ~ PNGS4831 31T 1/48 Pintch Ball Diff
OT252BK/GR/OR/R/W/Y B SEE:=EC
GR  Peppermint Green
WIDE TYPE OR  Orange
R Red
w White
Y Yellow
© ©
x2pcs
I I
{lo 11 Titanium
92417
(] o Timmm
QoL | o Tianium x2pcs
e Rl {5
SCW029  HD Rear Sus Plate W/B 273mm (7075 Turbo Scorpion) HD UJ774f A 7L/~ MW/B 273mm (7075 2—RAJ—-E74Y) 1320
SCW030  HD Gear Box Mount WiB 273mm (7075 Turbo Scorpion) HD¥¥Ry7AR7 M8 273mm (7075 4—$A1~E7) 1320
FAT202S  Rear Tire/Soft/2pcs (Dirt Hog) DA ERUVANIIN 990
FAT202SS  Rear Tire/ Super Soft/ 2pcs/ 2.2 inch Y BA/ZA—=IN=Y T2 224V F 2200
LA43R 5.8mm Ball End (Red / 12pcs) R—IVIVR58¢ (LY RM2A) 330
LA43H Ball End (5.8mm/Hard/12pcs) R—IVIV R (5.8mm//\—R/120) 660
PNGS4828  Steel Pinion Gear (28T) 1/48 Pitch AF—IVEZF >+ (281) 1/48E Y F 770
PNGS4831  Steel Pinion Gear (31T) 1/48 Pitch AF=IVEZFVE I 1/48Ey F 770
UMW602  Ball Diff Set (Ultima SC/DB/RB/RT) R—Ib7 7t b (ULTIMA SC/DB/RBS/RTS) 4180
OT252BK  Wing (BlackiJavelin) IAVG (T 5991w\ ) 660
OT252GR  Wing (Paper mint Green/Javelin) TAVYG (RN=ZU MG )=2 /T 9 N\)Y) 660
OT2520R  Wing (Orange/Javelin) DAY (AL ITN)Y) 660
OT252R  Wing (Red/Javelin) IA G Ly RIDwR1)Y) 660
OT252W  Wing (White/Javelin) DAY (RTA NI +N)Y) 660
OT252Y  Wing (YellowiJavelin) DA VG (A TA—/F+N) V) 660
92411 Titanium Adjust Rod 30mm FRYTIvA MY R 30mm 660
92417 Titanium Adjust Rod 68mm FAUTIvAAYE 68mm 990

Brushless Motor
R246-8584

for
Brushless
Motor

Savt g —4—7)L 210mm
Silicone Sensor Cable 210mm

for
Brushless
Motor

(MAX13.5Turn)

VRV 0SESC(TZY L ABMAX1354—)
LE MANS 240S Brushless Motor 13.5T

Brushed Motor

Y M ()
R246-8584  Silicone Sensor Cable 210mm ) AVt —4r—7)b 210mm 550
37031 LE MANS 240S MOTOR (Brushless/19.5Tum) LY 240S £—%— (7Y LR /1954—>) 11000
37051 LE MANS 2408 ESC (for Brushless/MAX13.5Tum) JU<> 240S ESC(753 L ARIMAX1352—>) 7480
37021 Le Mans 490 MOTOR (Brushed/30Turn) ~ Le Mans 490E—4%—(753//304—>) 4400
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*FRRMIEIE2021 F4B1HREDOHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.
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The service mentioned below is available only for Japanese market.
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OSHO

THE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. ﬁ%**ﬂ%*i
La Declaracion de Conformidad (DoC) puede descargarse en la siguiente

direccion de Internet: www.kyosho.com/eng/support/doc/index.html T243-0021 )| EEATREI050 EAT VA NXA VY T—7F

— @1 — ' —HHAEEEEE 046-229-4115

(X7 EEORESSEERL T BEWAEE  BE~SBIEHE%R<)13 1 00~18 : 00
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